SPORTON LAB.

FCC RF Test Report

Report No. : FG471506lI

26dB Bandwidth

Mode FR1 N2 : 26dBW (MHz) / CP OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 4.94 4.87 10.01 9.99 14.84 14.90 19.82 19.70
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 4.84 4.78 10.03 10.03 14.90 14.93 19.74 19.82
FR1 N2 /5MHz / CP- OFDM / Middle Channel / Full RB
QPSK 16QAM
Ref Level 2560 dbm  Offset 5.60 0B & RBW 100 kHz Ref Level 2560 dBm  Offset 5.650 B & RBW 100 kHz
fo Art 30 da  BWT 19y @ VBW 300 kHz  Mode Auto FFT po Att 30da  BWT 19 ys @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [@ 10k Max
i Mi[1] 12.65 dbm Mi[1] 12.63 dbm
20 dam T 1.88028000 GHZ] 20 dam T 1.87970000 GHZ]
3 N n X nde 26.00 dB) ) = X nds_ 26.00 dB)
10 der i aahidh e 1.535000000 MHZ 20 dem 7 = Wil 1.BE5000000 MHZ
. / qQ factor \l as1.0 o e J qQ factor ‘I\ a86.4)
1 \ {
-tod ’J’J = -10di et ‘,_.
20— | - 20 | \
fsuvu- L M e TR PRy Vaud e T, D et
40 dBm -40 dBm
-50 o -Sod
-60 dBm -60 dém
Fod 70 di
CF 1.88 GHz 1001 pts Span 10.0 MHz CF 1.88 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value Y-value |__Function | Function Result | Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
2 1 1.88028 Ghz 12.65 dbm ndd down 4,935 MHz [ 1 1.8797 Ghz 12.83 dbm ndd down 4,865 MHz
T1 1 1.877502 GHz -13.52 dem nda 26.00 d8 T 1 1.877562 GHz -13,27 dem nda 26.00 d8
T2 1 1.892438 GHz -13.03 dém qQ factor 3610 T2 1 1.892428 GHz -13.37 dém qQ factor 366.4
e i e )| [T
64QAM 256QAM
Ref Level 2560 dbm  Offset 5.60 0B & RBW 100 kHz Ref Level 2560 dBm  Offset 5.650 B & RBW 100 kHz
o At 30d8  SWT  10us @ VBW 300 kHz  Mode Auto FFT e At 30d8  SWT  10uc @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [@ 10k Max
20 dom Mi[1] 12.15 dBm 20 dom Mi[1] 10.39 dBm
. e a0 an _ B s b
10 dem 7 i acaans VS at g 1.635000000 MHz 10 dam P vy on— T, 1.775000000 MHz
. / qQ factor ll a88.4) o e / - qfactor " 3033
/ | |
-tod s ¥ -10di 7 !
fan s e - aa Wan W= - 30 d —— ,\,_.ﬂl ‘ =
40 dém N AL palhis e
-50 o -Sod
-60 dBm -60 dém
Fod 70 di
CF 1.88 GHz 1001 pts Span 10.0 MHz CF 1.88 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
2 1 1.6768092 GHz 12.15 dbm ndd down 4.635 MHz [ 1 1.678172 GHz 10,38 dbm ndd down 4.775 MHz
T1 1 1.877552 GHz -13.80 dem nda 26.00 d8 T 1 1.877582 GHz -16,03 dem nda 26.00 d8
T2 1 1.892388 GHz -14.00 dém qQ factor 366.4 T2 1 1.892358 GHz -15.11 dém qQ factor 393.3
i i we i GIRRRID we
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saroniis. FCC RF Test Report

Report No. : FG471506lI

FR1 N2/ 10MHz / CP-S OFDM / Middle Channel / Full RB
QPSK

16QAM

pectrum
Ref Level 2560 dém Offset 5.60 dB & RBW 300 kHz Ref Level 2560 dém Offset 5.60 cB & RBW 300 kHz
lo At 30d8 SWT 12.6us @ VBW 1MHz Mode Auto FFT P ALt 30d8 SWT 126 uc @ VBW 1 MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max [@ 1Pk Max
i Mi[1] 13.66 dBm)| . Mi[1] 14.87 dBm)|
20d 1.8785210 GHe| 20 M1 1.8826970 GHZ
) AV T 26.00 db| ’ P N P | P . N 26.00 dB|
10 f Bw 10.010000000 MHZ| 10 7 Bw 9.990000000 MHZ|
/ Q factor 187.7] ‘ Q factor 88.5
0 dém, / 0 dém f
] §
10 ¢ -10 di
-20 dBm K — -20 dém ”{
) W e u b A ~
Y 2 e aod - - —
-40 dbm -40 dbm
-50 df -50 df
60 d -60
7o 70 di
CF 1.88 GHz 1001 pts Span 20.0 MHz CF 1.88 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | Function | Function Result Type | Ref | Trc | X-value | ¥-value | Function | Function Result |
M1 1 1.878521 GHz 13.66 dBm ndB down 10.01 MHz M1 1 1.882697 GHz 14,87 dBm ndB down 9.99 MHz
T 1 1.574985 GHz -11.81 dbm nda 26.00 dB T 1 1.574985 GHz -10,65 dBm nda 26.00 dB
T2 1 1.884995 GH2 -12.83 dBm Q factor 1B7.7 T2 1 1.884975 GHz -10.35 dBm Q factor 1BB.5
i i
L L o - . L

64QAM

256QAM

hect
Ref Level 2560 dbm  Offset 5.60 0B & RBW 300 kHz Ref Level 2560 dBm  Offset 5.60 B & RBW 300 kHz
lo At 30d8 SWT 12.6us @ VBW 1MHz Mode Auto FFT P ALt 30d8 SWT 126 uc @ VBW 1 MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [@ 10k Max
. Mi[1] 16.52 dBm)| . Mi[1] 12.09 dBm)|
20 1.8843560 GHz| 20 1.8791810 GHz|
) A AP A e SHBL 6.00 dB| X _ _nds 6.00 dB|
w0 By 10.030000000 MHZ| 0 o i AN 10.030000000 MHZ|
qQ factor 187.9| qQ factor \ 187.9)
odém 0 dém g
15
o4 10 d -
-20 dBm -20 dém S
Ay . \
Yt e Ja) ‘7 \ _
PN
-40 dBm -40 dém
50 d -50 d
60 d -60
-7od 70 d
CF 1.88 GHz 1001 pts Span 20.0 MHz CF 1.68 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | Function | Function Result Type | Ref | Trc | X-value | ¥-value | Function | Function Result |
ML 1 1.884356 GHz 16.32 dbm ndé down 10.03 MHz M1 1 1.679181 GHz 12.08 dBm ndé down 10.03 MHz
Ti 1 1.874845 GHz -10.08 dém nda 26.00 dB T1 1 1.874865 GHz -14.28 dém nda 26.00 dB
T2 1 1.884975 GHz -0.25 dBm q factor 187.9 T2 1 1.884995 GHz -13.14 dem q factor 187.4
il il
L JL J - L JL -
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saroniis. FCC RF Test Report

Report No.

FR1 N2/ 15MHz / CP-S OFDM / Middle Channel / Full RB

QPSK

16QAM

pectrum
Ref Level 2560 dém Offset 5.60 dB & RBW 300 kHz Ref Level 2560 dém Offset 5.60 cB & RBW 300 kHz
lo At 30d8 SWT 12.6us @ VBW 1MHz Mode Auto FFT P ALt 30d8 SWT 126 uc @ VBW 1 MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max [@ 1Pk Max
. M1[1] 13.49 dBm| . M1[1] 18.54 dBm|
20d [T 1.8770030 GHe| 20 T 1.8785010 GHz
- - ndp 26.00 dB) RAER A 26.00 dB)
; s APrar P AR y afnrny nen REABUAA
w f “ S T 14.835000000 MHZ| 0 i ity e 14.895000000 MHZ|
Q factor 126.5] | Q factor 126.1)
oém / | o dérm i |
T |
1o ; '\\. -10d - ‘![‘
20 dem ,J 20 dBm {
20 sem————— L s ——— T i
PN = e PPV S "
-30 d = -30d e et e
-40 dbm -40 dbm
50 d -50 df
-60 df -60
7o 70 di
CF 1.88 GHz 1001 pts Span 30.0 MHz CF 1.88 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc| X-value | Y-value | _Function | Function Result Type | Ref | Trc| X-value ¥-value | _Function | Function Result |
M1 1 1.877003 GHz 13.40 dBm ndB down 14.835 MHz M1 1 1.878501 GHz 13.54 dBm ndB down 14.895 MHz
T 1 1572567 GHz -11.12 dém nda 26.00 dB T 1 1572507 GHz -13.26 dém nda 26.00 dB
T2 1 1.887403 GH2 -12.66 dBm Q factor 126.5 T2 1 1.887403 GHz -12.55 dBm Q factor 126.1
i i
L L o - . L o
pect
Ref Level 2560 dém Offset 5.60 dB & RBW 300 kHz Ref Level 2560 dém Offset 5.60 cB & RBW 300 kHz
o At 30d8 SWT 12.5uc @ VBW 1MHz  Mode Auto FFT e At 30d8 SWT 1265uc @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max @10k Max
. Mi[1] 12.31 dBm| . Mi[1] 9.64 dBm|
= " 1.8847050 GHZ| 20 1.8773030 GHZ|
) p . nds X 26.00 dB)| . 1l ndB 26.00 dB)|
m 7 7~ o Ve 14.895000000 MHz n 7 TN L 14.925000000 MHz
- d 4 . v -
Q factor 126.5] Q factor 125.8|
0 dém / 0 dBm l
-10 df -10 df %
20 dém -20 dem |
Py, DY oo
-30d R AT i -30 i \‘ .
’ el VAT -~
-40 dbm
-50 df -50 df
60 d -60
7o 70 di
CF 1.88 GHz 1001 pts Span 30.0 MHz CF 1.88 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | Function | Function Result Type | Ref | Trc | X-value | ¥-value | Function | Function Result |
M1 1 1.884705 GHz 12.31 dBm ndB down 14.895 MHz M1 1 1.877303 GHz 0.64 dém ndB down 14,925 MHz
T 1 1572507 GHz -13.38 dém nda 26.00 dB T 1 1572537 GHz -17.75 dém nda 26.00 dB
T2 1 1.887403 GH2 -12.58 dBm Q factor 126.5 T2 1 1.887463 GHz -16.01 dBm Q factor 125.8
i i
L L o - . L -
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saroniis. FCC RF Test Report

Report No. : FG471506lI

FR1 N2 / 20MHz / DFT-S OFDM / Middle Channel / Full RB

QPSK

16QAM

pectrum
Ref Level 2560 dém Offset 5.60 dB & RBW 300 kHz Ref Level 2560 dém Offset 5.60 cB & RBW 300 kHz
lo At 30d8 SWT 18.0us @ VBW 1MHz Mode Auto FFT P ALt 30d8 SWT 18.0us @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max [@ 1Pk Max
i Mi[1] . Mi[1] 2.56 dBm|
20d ’ 1.8765630 GHe| 20 1 1.8738060 GHz|
) . ndg 26.00 d| § T R ndg, 26.00 d|
o y 7 SAAtAS LA NPV 19.820000000 MHz| o i N v P, Ay 19.700000000 MHz|
Q factor | Q factor 95.1
0 dm { | 0dém |
10 o - -10 df 1
-20 dBm l -20 dém
- o (N
e e o) — b - v e I —
-40 dBm -40 dém
-50 df -50 df
60 d -60
-7od 70 d
CF 1.88 GHz 1001 pts Span 40.0 MHz CF 1.68 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | Function | Function Result Type | Ref | Trc | X-value | ¥-value | Function | Function Result |
M1 1 1.876563 GHz 11.55 dBm ndB down 19.82 MHz M1 1 1.873806 GHz 12,56 dBm ndB down 19.7 MHz
Ti 1 1.87005 GHz -13.32 dém nda 26.00 dB T1 1 1.87013 GHz -12.42 deém nda 26.00 dB
T2 1 1.88987 GHz -1E.B8 dBm Q factor 24.7 T2 1 1.88983 GHz -12.99 dBm Q factor 95.1
il il
L JL J L JL J
pect
Ref Level 2560 dém Offset 5.60 dB & RBW 300 kHz Ref Level 2560 dém Offset 5.60 cB & RBW 300 kHz
o At 30ds SWT 1804 @ VBW 1MHz  Mode Auto FFT e At 30d8 SWT 1B0uc @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max [@ 1Pk Max
. Mi[1] 13.11 dBm)| . Mi[1] 8.58 dBm|
20 1.8800000 GHz| 20 1.8780020 GHz|
04 . nds 6.00 dB| o " nds 6.00 dB|
LR T TS ANA 19. 740000000 MHz T P 19.820000000 MHz
| Q factor | 95.2] e TRV 94.9)
0dem ' { 0 dém ] |
_I | J 1
" i |
10 i -10 — 5
] y i
-20 dBm ] -20 dém
prr by . n .
beile i v e - | )
- v, Wt v
-40 dem 4t G
50 ¢ -50 d
-60 df -60
-7od 70 d
CF 1.88 GHz 1001 pts Span 40.0 MHz CF 1.68 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | Function | Function Result | Type | Ref | Trc | X-value | ¥-value | Function | Function Result |
M1 1 1.88 GHz 13.11 dBm ndB down 19.74 MHz M1 1 1.878002 GHz B8.58 dBm ndB down 19.82 MHz
Ti 1 1.87009 GHz -12.03 dém nda 26.00 dB T1 1 1.87001 GHz -18,09 dém nda 26.00 dB
T2 1 1.88983 GHz -14.27 dBm Qq factor 552 T2 1 1.88983 GHz -16.94 dBm Q factor 94.8
il il
L L o - . L -
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SPORTON LAB.

FCC RF Test Report

Report No. : FG471506lI

Occupied Bandwidth

Mode

FR1 N2 : 99%0BW (MHz) / CP OFDM

BW

5MHz

10MHz

15MHz

20MHz

Mod.

QPSK

16QAM

QPSK

16QAM

QPSK

16QAM

QPSK

16QAM

Middle CH

4.48

4.50

9.29

9.39

14.12

14.06

18.90

18.90

Mod.

64QAM

256QAM

64QAM

256QAM

64QAM

256QAM

64QAM

256QAM

Middle CH

4.49

4.48

9.37

9.33

14.12

14.12

18.90

18.90

FR1 N2 /5MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

&

Sp m by
Ref Level 2560 dbm  Offset 5.60 0B & RBW 100 kHz Ref Level 2560 dBm  Offset 5.650 B & RBW 100 kHz
ke Att 30d8 SWT  10uc @ VBW 300 kHz  Mode Auto FFT ke att 30d8 SWT 10 pc @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [@ 10k Max
i Mi[1] 12.46 dBm Mi[1] 13.54 dBm
20 dBm "1 1.87781200 GHz 20 dem T 1.87800200 GHz
X, OgE By T2 +.475524476 MHZ 1) Jec By +.495504496 MHZ
10 dam : ~ == s 3 10 dBm o REE oM -
| / i
0 dem ! 0 dem t |
/ | !
[ / |
-1od -10d Y
/ \
-20 dern . -20 dBm .. \\
. N / . . e PN
5 o e / . N ~ e A A . N P
P et AT o i - svam - ot o
40 dBm -40 dBm
50 d -50 d
-60 dBm -60 dém
Fod 70 di
CF 1.88 GHz 1001 pts Span 10.0 MHz CF 1.88 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
2 1 1.677812 GHz 12.46 dbm [ 1 1.676002 GHz 13.54 dbm
T1 1 1.8777423 GHz 8.85 dBm 0cc Bw 4.475524476 MHz T 1 1.8777423 GHz 8,10 dBm 0cc Bw 4.495504496 MHz
T2 1 1.8922178 GHz 7.57 dém T2 1 1.8822378 GHz 7.31 dbm
JL i we JL GIRRRID we
Spectrum e e
Ref Level 2560 dbm  Offset 5.60 0B & RBW 100 kHz Ref Level 2560 dBm  Offset 5.650 B & RBW 100 kHz
ke Att 30d8 SWT  10uc @ VBW 300 kHz  Mode Auto FFT ke att 30d8 SWT 10 pc @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [@ 10k Max
i Mi[1] 12.97 dbm Mi[1] 9.20 dBm)
20 dam m 1.88053900 GHZ] 20 dam 1.88133900 GHZ]
. X occBW . 1o 1.485514486 MHz oce Bl +.475524476 MHz
10 dam - - A et = 10 dBm _ =k LI
/ i " N AR SN S e e
L i 1
0dem i 0 dém
] 1 |
-10d - -10d 1 +
! / \
-20 dém / -20 dém y it
/ / L
304 =7 - 3 = =0 di ~ F — =
VN S P - Y
40 dBm -40 dBm
-50 o -Sod
-60 dBm -60 dém
Fod 70 di
CF 1.88 GHz 1001 pts Span 10.0 MHz CF 1.88 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value Y-value Function | Function Result | Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
2 1 1.880538 GHz 12,57 dbm [ 1 1.681338 GHz 9,20 dém
T1 1 1.8777423 CGHz 6.05 dBm 0cc Bw 4.485514436 MHz T 1 1.8777522 GHz 4.21 dBm 0cc Bw 4.475524476 MHz
T2 1 1.8922278 GHz 7.70 dBm T2 1 1.8922278 GHz 4,05 dém
JL i we JL GIRRRID we
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saroniis. FCC RF Test Report

Report No. : FG471506lI

FR1 N2 /10MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

pectrum ectrum
Ref Level 2560 dém Offset 5.60 dB & RBW 300 kHz Ref Level 2560 dém Offset 5.60 cB & RBW 300 kHz
o At 30d8 SWT 12.5uc @ VBW 1MHz  Mode Auto FFT e At 30d8 SWT 1265uc @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max [@ 1Pk Max
. Mi[1] 14.62 dBm . Mi[1] 15.02 dBm
20d M1 1.8834970 GHz 20 1.8782420 GHz
P / 9.290709291 MHZ] A e 9.390609391 MHZ|
o ~ s Q v o — :
\ \
0 dem L 0 dBm +
! |
-10 df \ -10 df |L
-20 dBm f T -20 dém ].
5 o - R AN T
-3 i = — — 30 m— . =
-40 dbm -40 dbm
-50 df -50 df
-60 dBm -60 dBm-
7o 70 di
CF 1.88 GHz 1001 pts Span 20.0 MHz CF 1.88 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | Function | Function Result | Type | Ref | Trc | X-value | ¥-value | Function | Function Result |
M1 1 1.883497 GHz 14.62 dBm M1 1 1.878242 GHz 15.02 dBm
T 1 1.9753646 GHz 6.88 dim Occ Bw 9.280709291 MHz T 1 1.9753047 GHz 2.81 dem Occ Bw 9.390609391 MHz
T2 1 1.8846553 GH2 B.32 dBm T2 1 1.8846953 GHz 9.49 dBm
7 7
L L J L L

64QAM

640QAM

pect
Ref Level 2560 dém Offset 5.60 dB & RBW 300 kHz Ref Level 2560 dém Offset 5.60 cB & RBW 300 kHz
o At 30d8 SWT 1264 @ VBW 1MHz  Mode Auto FFT e At 30d8 SWT 126y @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max [@ 1Pk Max
. 14.85 dbm . Mi[1] 12.16 dBm
=0 1.8818180 CGHz @0 ) 1.8792010 GHz
e 9.370629371 MHZ X . _OccBw 9.330669331 MHZ
1w0d = 10 d = T = ]
s
0 d8m 0 dém ‘
o4 -10di -’ T
. . / ]
-20 dbm -20 dém ! |
- | ] ’I |
R Iy —
a0 d :iD\, AV R ey S -~ ~
et
-40 dBm -40 dém
-50 df -50 df
-60 dBm -60 dBm-
-7od 70 d
CF 1.88 GHz 1001 pts Span 20.0 MHz CF 1.68 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc| X-value | Y-value | _Function | Function Result | Type | Ref | Trc| X-value | ¥-value | _Function | Function Result |
ML 1 1.881818 GHz 14.85 dBm M1 1 1.879201 GHz 12.16 dBm
Ti 1 1.8752647 GHz .64 dBm Occ Bw 9.370629371 MHz T1 1 1.8753247 GHz 5.84 dém Occ Bw 9.330669331 MHz
T2 1 1.8846354 GH2 8.04 dBm T2 1 1.8846553 GHz 5.42 dBm
i i
L L o - . L -

Sporton International Inc. (Kunshan)
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saroniis. FCC RF Test Report

Report No. : FG471506lI

FR1 N2/ 15MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

pectrum ectrum
Ref Level 2560 dém Offset 5.60 dB & RBW 300 kHz Ref Level 2560 dém Offset 5.60 cB & RBW 300 kHz
o At 30d8 SWT 1264 @ VBW 1MHz  Mode Auto FFT e At 30d8 SWT 126y @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max [@ 1Pk Max
i Mi[1] 12.57 dBm . Mi[1] 13.30 dBm
20 d Iy 1.8811000 GHz| 20 1.8790110 GHz|
1 - - X . Qcg By T2 14.115884116 MHz - B Qe By 14.055944056 MHz2
10d A = e P 104d i Rt B - 2,
f |
LEEL ! ) 0 dém 3
-10 df ‘l \\ -10 df R
-20 dBm = 20 dBm T T
gy Y e - s AT
., A~ \ LAY . ~
T30 A 3 Ya - / )
-40 dBm -40 dém
-50 df -50 df
-60 dBm -60 dBm-
-7od 70 d
CF 1.88 GHz 1001 pts Span 30.0 MHz CF 1.68 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | Function | Function Result | Type | Ref | Trc | X-value | ¥-value | Function | Function Result |
M1 1 1.881109 GHz 12.57 dBm M1 1 1.879011 GHz 13,39 dBm
Ti 1 1.8728971 GHz 8.25 dBm Occ Bw 14.115684116 MHz T1 1 1.8728271 GHz .14 dim Occ Bw 14.055044056 MHz
T2 1 1.887013 GH2 7.53 dBm T2 1 1.886983 GHz 7.28 dBm
i i
L JL J L JL J
pect
Ref Level 2560 dém Offset 5.60 dB & RBW 300 kHz Ref Level 2560 dém Offset 5.60 cB & RBW 300 kHz
lo At 30d8 SWT 12.6us @ VBW 1MHz Mode Auto FFT P ALt 30d8 SWT 126 uc @ VBW 1 MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max [@ 1Pk Max
. Mi[1] 12.94 dBbm . Mi[1] 9.98 dBm)
=0 T 1.8811390 GHz 20 1.8749950 GHz
Tl - - A X By 14.115884116 MHZ] ! 14.115884116 MHZ]
10 d SR T X -
J‘ % R A o e
0 dem ; |
-10 i \‘
|
-20 dBm )
e Lnl -
Ve vy =
-40 dBm
50 d -50 df
-60 dBm -60 dBm-
-7od
CF 1.88 GHz 1001 pts Span 30.0 MHz CF 1.68 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | Function | Function Result | Type | Ref | Trc | X-value | ¥-value | Function | Function Result |
M1 1 1.881139 GHz 12.94 dém M1 1 1.874995 GHz 9.98 dBm
Ti 1 1.8728971 GHz .63 dBm Occ Bw 14.115684116 MHz T1 1 1.8728971 GHz .80 dém Occ Bw 14.115684116 MHz
T2 1 1.887013 GH2 6.99 dBm T2 1 1.887013 GHz 4.65 dBm
i i
L L o - . L -

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZRA29G
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s=amranas. FCC RF Test Report Report No. : FG471506I

FR1 N2 / 20MHz / CP OFDM / Middle Channel / Full RB
QPSK 16QAM

pectrum ectrum
Ref Level 2560 dém Offset 5.60 dB & RBW 300 kHz Ref Level 2560 dém Offset 5.60 cB & RBW 300 kHz
lo At 30d8 SWT 18.0us @ VBW 1MHz Mode Auto FFT P ALt 30d8 SWT 18.0us @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max [@ 1Pk Max
i Mi[1] 11.74 dBm . Mi[1] 11.40 dBm
20d 1.8763240 GHz 20 o 1.8834370 GHz
) T1 _ OccBw 18.001098901 MHZ| ; ) By T 18.001098901 MHZ|
0 Aol e vy % 10 raas - e
|
0 dem ' | 0 dBm 1
|
“tod fl ll 10 d i
-20 dBm - h -20 dém . +
o ! AnA V\j s s AN ol
(L < —_— FCT T T 21 SV - =
-40 dBm -40 dém
-50 df -50 df
-60 dBm -60 dBm-
-7od 70 d
CF 1.88 GHz 1001 pts Span 40.0 MHz CF 1.68 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | Function | Function Result | Type | Ref | Trc | X-value | ¥-value | Function | Function Result |
M1 1 1.876324 GHz 11.74 dBm M1 1 1.883437 GHz 11.40 dBm
Ti 1 1.8705285 GHz 7.63 dBm Occ Bw 18.501088501 MHz T1 1 1.8705684 GHz 7.08 dém Occ Bw 18.501088501 MHz
T2 1 1.8894306 GH2 7.34 dBm T2 1 1.8894705 GHz B8.05 dBm
i i
L JL J L JL

64QAM 256QAM

pect
Ref Level 2560 dém Offset 5.60 dB & RBW 300 kHz Ref Level 2560 dém Offset 5.60 cB & RBW 300 kHz
lo At 30d8 SWT 18.0us @ VBW 1MHz Mode Auto FFT P ALt 30d8 SWT 18.0us @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max (@ 1Pk Max
. Mil1] 12.92 dBm o Mil1] .93 dBm|
20 M1 1.8819180 GH| 20 1.8742060 GHz|
0 1 ) Ioc B T2 18.901098901 MHZ| 0d 18.901098901 MHZ|
T AT B SV ‘ % ——
0dem i . 0 dem 7
| | [
10 d -10 df
d 7 i
20 dem - 0 -20 dém
o pen N J"l L -
|30 g Ty = v a0 d 7 -
A n A el Y, s
-40 dem oty c
50 d -50 df
-60 dBm -60 dBm-
7o 70 di
CF 1.88 GHz 1001 pts Span 40.0 MHz CF 1.88 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | Function | Function Result | Type | Ref | Trc | X-value | ¥-value | Function | Function Result |
M1 1 1.881918 GHz 12.32 dBm M1 1 1.874206 GHz 8,93 dém
T 1 19705684 GHz 7.28 dim Occ Bw 16.901099301 MHz T 1 1,9705285 GHz 5.54 dBm Occ Bw 16.901099301 MHz
T2 1 1.8894705 GH2 B.78 dBm T2 1 1.8894306 GHz 3.86 dBm
7 7
L L o - . L o -
Sporton International Inc. (Kunshan) Page Number : A2-10 of 23

TEL : +86-512-57900158
FCC ID : 2AFZZRA29G



SPORTON LAB.

FCC RF Test Report

Report No. : FG4715

06l

Conducted Band Edge

FR1 N2 / 5MHz / DFT-S OFDM / PI/2 BPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Spec || Spectrum m,;
Ref Level 23.50 dBm Offset 5.60 d@ Mode Auto Sweep Ref Level 23.60 dBm  Offset 560 d& Mode auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 fvgPur
o0 bt GBErE EARE | SPUBIpHE GRS R T
Line _BPURIOUS_| INE_ABS PABS f Line _$PURIOUS_|LINE_ABS \ PARS
10 dBm f 10de \
0 dBm j 0de \
-10 dBm - -10 dem: it
| SPURIOUS_LINE_ABS_ l_ f \i
20 dBm \ -20 denmn J
-30 dBm J ]\1‘ -30 der f 11\
-40 dBm: rn'“_.,_w_..w-:'-""' 3 f'\ ,@‘ Aﬁ T JWN l“‘-\mu_ww\‘
ITUSSPVREL /A/ »)/V\N\‘L \ Y. AR T \u-\ oM i
o gom —— I PRAVAL|] VARV Saa SO
WW‘ I harat
-60 dBm &0 d
70 dBm: -70 dem:
Start 1.84 GHz 3003 pts Stop 1.855 GHz Start 1.905 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs |
1,840 GHz 1.849 GHz 1.000 MHz 1.84899 GHz -34.41 dBm -21.41 dB 1.905 GHz 1.910 GHz 100.000 kHz 1.90961 GHz 20,55 dém
1.849 GHz 1.850 GHz 50.000 kHz 1,85000 GHz -21.51 dBm -8.51 d& 1.910 GHz 1,911 GHz 50.000 kHz 1.91000 GHz -23.36 dBm
1.850 GHz 1.855 GHz 100.000 kHz 1,85031 GHz 15.43 dBm -10.57 dB 1.911 GHz 1,920 GHz 1.000 MHz 1.91101 GHz 34,11 dBm ~21.11 dB
T - v
L JU ] - ] ]
Date: 29.JUL.2024 09:31:01
Lowest Band Edge / Full RB Highest Band Edge / Full RB
oo S ctr ‘o
"y Spectrum A
Ref Level 23.60 dem Offset 5.60 dB Mode Auto Sweep Ref Level 23.60 dbrm  Offset 5.60 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 avgPwr
20 dblilheck _SPUEIFHECHBEKABS, —j-
Line _§PURIOUS_| INE_ABS PABS Line _§PURIOUS_| INE_ABS PARS
10 dBm 10de ot
A o Pt
di IFMWW ¥ ‘A"""‘""\ F,m r\l
0 dBm [ Y q !
-10 dem: { ;m dBm
| SPURIOUS_LINE_ABS_ I \ \
20 dBm | %ZD dem k
o ) " S i SN
-30 dBm -30 dem oy
PR [} Mg
" ) JW Ma,,n%
-40 dBm s 40 de iR
W T T
50 ds
-60 dBm -60d
70 d8m -70 dem
Start 1.84 GHz 3003 pts Stop 1.855 GHz | || Start 1.905 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | Powerabs | Rangelow | Rangeup | RBW | Frequency | _Powerabs | ALimit
1.840 GHz 1.840 GHz 1.000 MHz 184799 GHz -27.86 dBm -14.86 dB 1,905 GHz 1,910 GHz 100,000 kHz 1.90628 GHz 7.45 dBm -22.55 dB
1.843 GHz 1.850 GHz 50.000 kHz 1.85000 GHz -35.85 dBm -22.55 di 1.810 GHz 1,811 GHz 50.000 kHz 1.81000 GHz -32.21 dBm -19.21 d8
1.850 GHz 1.855 GHz 100.000 kHz 1.85182 GHz 5.78 dBm -24.22 dB 1.911 GHz 1,920 GHz 1.000 MHz 1.91136 GHz -22,32 dém -9.32 dB
T -
( Il J ( )y ) [ ]
Date: 29.JUL.2024 09: Date 09:45:56
Sporton International Inc. (Kunshan) Page Number : A2-11 of 23

TEL : +86-512-57900158
FCC ID : 2AFZZRA29G



saroniis. FCC RF Test Report

Report No. : FG471506lI

FR1 N2 / 5MHz / DFT-S OFDM / QPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

spectr

Ref Level 23.60 dBm
SGL Count 100/100

Offset 5.60 dB Mode Auto Sweep

Spectrum

Ref Level 23.60 dBm
SGL Count 100/100

Offset 5.60 d& Mode Auto Swesp

@1 AvgPwr @1 AvgPwr
P T B | SPURIHE CHBEKABS T baks
Line _BPURIOUS_| INE_ABS PABS i Line _$PURIOUS_} INE_ABS 1 PASS
10 dem { 10de 1
0 dBm / 0de ﬂ IL
-10 dBm f -10 dem: T
| SPURIOUS_LINE_ABS_ J .] |
20 dBm [ \ -20 denmn ) \
-30 dBm /j . -30 derr / \‘
-40 dBm .;....“""’J e 7 49 dp P -
M-WW'N ("j MUM\M AY] f \Jr\ ‘f\f"ww \'\ WW""‘M
50 dem — b parde [ N b0 Gt Y hess |
s A b A Pt
-60 dBm &0d
70 dBm: -70 dem:
Start 1.84 GHz 3003 pts Stop 1.855 GHz Start 1.905 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | REBW | Frequency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84895 GHz -35.25 dBm -22.25 di 1.905 GHz 1,910 GHz 100.000 kHz 1.90966 GHz 19.70 dBém -10.30 d&
1.849 GHz 1.850 GHz 50.000 kHz 185000 GHz -21.70 dBm -8.70 d& 1,910 GHz 1,911 GHz 50,000 kHz 1.91001 GHz -21,52 dém -8.52 dB
1.850 GHz 1.855 GHz 100.000 kHz 1,85037 GHz 15.20 dBm -10.80 dB 1,911 GHz 1,920 GHz 1.000 MHz 1.91101 GHz -35.07 dBm -22.07 dB.
T it !
) - ( ) ) ]
Date 09:46:34
"y Spectrum A
Ref Level 23.60 dém  Offset 5.60 dB Mode Auto Sweep Ref Level 23.60 dBm  Offset 5.60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 avgPwr
P T T | SPURIHECHAEKAES saks
Line _§PURIOUS_| INE_ABS PABS Line _$PURIOUS_|LINE_ABS PARS
10 dBm 10 dBm—
P ik ad AV TR AP e L S 'vﬂm,r\««"-'u,\!
0 dBm l "‘J"\w d8
-10 dBm I ! 10 dBm \
| SPURIOUS_LINE_ABS_ ] \ \
20 dBm | 20 dBm
P hequnitasemied
Al ¥ ) r \ i MW‘M.
-30 dBm b )l -30 den i S
40 dom—yert ™ F 40 dB M.m
g e
-50 dBm -50 dB
-60 dBm -60d
-70 dBm -70 dem
Start 1.84 GHz 3003 pts Stop 1.855 GHz | || Start 1.905 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | _Powerabs | ALimit
1.840 GHz 1.840 GHz 1.000 MHz 184851 GHz -27.78 dBm -14.78 d& 1,905 GHz 1,910 GHz 100,000 kHz 1.90913 GHz 7.55 dBm -22.45 dB
1.843 GHz 1.850 GHz 50.000 kHz 1.85000 GHz -33.93 dBm -20.93 dB 1.810 GHz 1,811 GHz 50.000 kHz 1.81000 GHz -32.62 dBm -19.62 dB
1.850 GHz 1.855 GHz 100.000 kHz 1,85095 GHz 7.10 dBm -22.90 dB 1,911 GHz 1.920 GHz 1.000 MHz 1.91119 GHz -22.47 dBm -9.47 dB
T -
( Il J ( JU J -
Date: 29.JUL.2024 09:37:03

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZRA29G

Page Number 1 A2-12 of 23




saroniis. FCC RF Test Report

Report No. : FG471506lI

FR1 N2 / 15MHz / DFT-s-OFDM / PI/2 BPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Spectr || Spectrum T
Ref Level 23.60 dbm  Offset 5.60 dB Mode Auto Sweep Ref Level 23.60 dBm  Offset 5.60 d& Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
P T | SPURIHE CHBEKABS saks
Line _§PURIOUS_| INE_ABS Line _$PURIOUS_|LINE_ABS PARS n
10 dem 10de ‘ l
0 dBm 0de ‘ 1
-10 dBm -10 dBm
| SPURIOUS_LINE_ABS_ rl ]|
20 dBm -20 denmn 1|
-30 dBm: -30 derr JH
-40 dBm — L 40 de A .
A i I
LN A A ’ L L e NN
=0.d T T | de T & s E e
STl AWl o [ A AL e AT Frod P IR T LYOY ATV SV C—
-60 dBm &0d
70 dBm -70 dem:
Start 1.84 GHz 3003 pts Stop 1.865 GHz | ||[ start 1.895 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | REBW Frequency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84899 GHz -34.69 dBm ~21.69 dB 1.895 GHz 1,910 GHz 100.000 kHz 1.90948 GHz 18.26 dBm -11.74 d&
1.849 GHz 1.850 GHz 150,000 kHz 185000 GHz -22.02 dBm -9.02 d& 1,910 GHz 1,911 GHz 150,000 kHz 1.91000 GHz -26.28 dém -13.28 dB
1.850 GHz 1.865 GHz 100.000 kHz 1,85046 GHz 15.95 dBm -10.05 dB 1.911 GHz 1,920 GHz 1.000 MHz 1.91104 GHz -39.16 dBm -26.16 dB.
T it !
] J - ( )| J ]

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ué:' Spectrum A
Ref Level 23.60 dBm  Offset 5.60 db Made Auto Sweep Ref Level 23.60 dBm  Offset 5,60 d Mode &uto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 avgPwr
20 dblilheck DaRs _SPUEIFHECHBEKABS, —j-
Line _BPURIOUS_LINE_ABS PARS Line _$PURIOUS_|LINE_ABS PARS
10 dBm 10de
; LSS A NS AL ety bt Y 0 dh 2
0 dem ! \ 0 ~
-10 dem: -IL0 dBrm i
| SPURIOUS_LINE_ABS_ ( \ \
-20 dBm I l 20 dBm H
-30 dBm ; 30 dBm | A A i .
,»»«] I \ Mo v WW
Qo - -40 dB
-50 dBm -50 dB
-60 dBm -60d
70 d8m -70 dem
Start 1.84 GHz 3003 pts Stop 1.865 GHz | || Start 1.895 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | _Powerabs | ALimit
1.840 GHz 1.840 GHz 1.000 MHz 184820 GHz -31.73 dBm -18.73 dB 1.895 GHz 1,910 GHz 100.000 kHz 1.90804 GHz 0.44 dBm -29.56 dB
1.843 GHz 1.850 GHz 150.000 kHz 1.84999 GHz -37.28 dBm -24.28 dB 1.810 GHz 1,811 GHz 150.000 kHz 1.81017 GHz -32.20 dBm -19.20 dB
1.850 GHz 1.865 GHz 100.000 kHz 1.85184 GHz 3.93 dBm -26.07 dB 1.911 GHz 1.920 GHz 1.000 MHz 1.91178 GHz -25.10 dBm -12.10 dB
T it !
(. - (. J L 4 -
Date: 1 hate UL 1
Sporton International Inc. (Kunshan) Page Number : A2-13 of 23

TEL : +86-512-57900158
FCC ID : 2AFZZRA29G



saroniis. FCC RF Test Report

Report No. : FG471506lI

FR1 N2 / 15MHz / DFT-s-OFDM / QPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Spectr * || Spectrum T
Ref Level 23.60 dbm  Offset 5.60 dB Mode Auto Sweep Ref Level 23.60 dBm  Offset 5.60 d& Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr @1 avgPwr
P T | SPURIHE CHBEKABS saks
Line _BPURIOUS_LINE_ABS Line _$PURIOUS_|LINE_ABS PARS q
10 dem 10de ‘I \
0 dBm 0de J \
-10 dBm -10 dem: [ T
| SPURIOUS_LINE_ABS_ |
-20 dam -20 denmn —
|
-30 dBm 30 dery |
-40 dBm -40 de "J f
T “/-m I ,]L 0
50 L \ L, . ‘ | [ I\ ;‘L\J\An A \ R -
TN TS e [P Pl Tradned TS A PRI PPN Yoy EVESLVY ey i~
-60 dBm &0d
70 dBm -70 dem:
Start 1.84 GHz 3003 pts Stop 1.865 GHz | ||[ start 1.895 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | REBW | Frequency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84899 GHz -37.56 dBm ~24.56 di 1.895 GHz 1,910 GHz 100.000 kHz 1.90951 GHz 18.31 dBm -11.69 d&
1.849 GHz 1.850 GHz 150,000 kHz 185000 GHz -23.53 dBm -10.53 d& 1,910 GHz 1,911 GHz 150,000 kHz 1.91001 GHz -26.31 dém -13.31 d8
1.850 GHz 1.865 GHz 100.000 kHz 1,85046 GHz 15.04 dBm -10.96 dB 1.911 GHz 1,920 GHz 1.000 MHz 1.91112 GHz -39.05 dBm -26.05 dB.
T it !
] J - ( )| J ]
2024 09:55:22

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 23.60 dBm
SGL Count 100/100

Offset 5.60 dB Mode Auto Sweep

Spectrum

Ref Level 23.60 dBm
SGL Count 100/100

Offset 5.60 d& Mode Auto Swesp

@1 AvgPwr @1 avgPwr
o0 bt GBErE EARE | SPUgpECHbEAES B
Line _§PURIOUS_| INE_ABS PABS Line _$PURIOUS_|LINE_ABS PARS
10 dBm 10de
. [ VA S e Pt A o ALt P i A 0.8 .
0 dem ; T A " ]
-10 dBm ! \ -|m dBm
| SPURIOUS_LINE_ABS_ { \ \
20 dBm , 1 20 dBm &
-30 dBm 30 dBn o
—"""“1 ] Monel ‘WM
b L ||| -+0 e
-50 dBm -50 dB
-60 dBm -60d
-70 dBm -70 dem
Start 1.84 GHz 3003 pts Stop 1.865 GHz | || Start 1.895 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | _Powerabs | ALimit
1.840 GHz 1.840 GHz 1.000 MHz 184834 GHz -31.50 dBm -18.50 dB 1.895 GHz 1,910 GHz 100.000 kHz 1.90692 GHz 0.53 dBm -29.47 dB
1.843 GHz 1.850 GHz 150.000 kHz 1.84999 GHz -36.52 dBm -23.52 di 1.810 GHz 1,811 GHz 150.000 kHz 1.81009 GHz -32.31 dBm -19.31 dB
1.850 GHz 1.865 GHz 100.000 kHz 1,85258 GHz 3.48 dBm -26.52 dB 1.911 GHz 1.920 GHz 1.000 MHz 1.91107 GHz -25.51 dBm -12.51 dB
T it !
Date: 1 hate UL 1
Sporton International Inc. (Kunshan) Page Number 1 A2-14 of 23

TEL : +86-512-57900158
FCC ID : 2AFZZRA29G



saroniis. FCC RF Test Report

Report No. : FG471506lI

FR1 N2 / 20MHz / DFT-s-OFDM / PI/2 BPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

spectr

Ref Level 23.60 dBm
SGL Count 100/100

Offset 5.60 dB Mode Auto Sweep

Spectrum

Ref Level 23.60 dBm
SGL Count 100/100

Offset 5.60 d& Mode Auto Swesp

@1 AvgPwr @1 AvgPwr
20 abHol ek | SPURIHIE CHYEK 2B pafs
Line _§PURIOUS_| INE_ABS Line _$PURIOUS_|LINE_ABS PARS n
10 dem / 10de ”
0 dém { 0dB ‘ \
-10 dBm - -10 dem: —tt
| SPURIOUS_LINE_ABS_ r L
-20 dam 7 -20 denmn [‘ T
-30 dBm: j -30 derr f) Ek
-40 dBm MJI I 41 40 d8 .
Wl | | JH I _ I*‘ ‘H] . A A o Py,
[P NS RSP N LSRN | PR B IR T SR VTN | WS, SANURN TN L e
-60 dBm &0d
70 dBm: -70 dem:
Start 1.84 GHz 3003 pts Stop 1.87 GHz || [ start 1.89 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALi Rangelow | Rangeup | REBW | Frequency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84899 GHz -37.28 dBm -24.28 dB 1.890 GHz 1,910 GHz 100.000 kHz 1.90943 GHz 17.87 dBém -12.13 dé
1.849 GHz 1.850 GHz 200,000 kHz 1,85000 GHz -22.04 dBm -9.04 d& 1,010 GHz 1,911 GHz 200,000 kHz 1.91000 GHz -26.57 dBm -13.57 d&
1.850 GHz 1.870 GHz 100.000 kHz 1,85051 GHz 15.10 dBm -10.90 dB 1,911 GHz 1,920 GHz 1.000 MHz 1.91112 GHz -39.98 dBm -26.98 dB
g F— - — T
J L JL ) -

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 23.60 dBm
SGL Count 100/100

Offset 5.60 dB Mode Auto Sweep

Spectrum

Ref Level 23.60 dBm
SGL Count 100/100

Offset 5.60 d& Mode Auto Swesp

@1 AvgPwr @1 AvgPwr
20 abHoI_fhArk AT | SPURIPIECHYELABS Baks
Line _§PURIOUS_| INE_ABS PABS Line _$PURIOUS_|LINE_ABS PAES
10 dBm 108
0 dém i - L) l 0t 2 . A o, \l
-10 dBm 10 dBm:
| SPURIOUS_LINE_ABS_ / ‘ I‘
-20 dBm { IL 20 dBm -
|
de |
-30 dam - ‘I} \ =30 dBerm s \\\M‘
-40 dem - % 40 dB
-50 dBm -50 de
-60 dBm -60d
-70 dBm -70 dem
Start 1.84 GHz 3003 pts Stop 1.87 GHz || [ 'Start 1.89 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | Powerabs | Rangelow | Rangeup | RBW | Frequency | _Powerabs | ALimit
1.840 GHz 1.840 GHz 1.000 MHz 184742 GHz -31.60 dBm -18.60 dB 1.890 GHz 1,910 GHz 100.000 kHz 1.90693 GHz 2.51 dBm -27.49 dB
1.843 GHz 1.850 GHz 200.000 kHz 1.85000 GHz -35.96 dBm -22.96 di 1.810 GHz 1,811 GHz 200,000 kHz 1.81001 GHz -29.83 dBm -16.83 dB
1.850 GHz 1.870 GHz 100.000 kHz 1.86633 GHz 1.80 dBm -28.20 dB 1.911 GHz 1.920 GHz 1.000 MHz 1.91101 GHz -25,57 dém -12.57 dB
T - g
( Il J ( JU J -
Date: 28.JUL.2024 10:39:36 Date UL 1:54:55
Sporton International Inc. (Kunshan) Page Number 1 A2-15 of 23

TEL : +86-512-57900158
FCC ID : 2AFZZRA29G



saroniis. FCC RF Test Report

Report No. : FG471506lI

FR1 N2 / 20MHz / DFT-s-OFDM / QPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

spectr

Ref Level 23.60 dBm
SGL Count 100/100

Offset 5.60 dB Mode Auto Sweep

Spectrum

Ref Level 23.60 dBm
SGL Count 100/100

Offset 5.60 d& Mode Auto Swesp

@1 AvgPwr @1 AvgPwr
20 dblilheck Daks _SPURIRHE CHBEK BS —i-
Line _BPURIOUS_LINE_ABS i‘l PARS Line _$PURIOUS_|LINE_ABS PARS n
10 dem M 10de H
0 dBm i 0de
i I
-10 dBm - -10 dem: T
| SPURIOUS_LINE_ABS_ ’ \ [ \
-20 dam ﬁ \ -20 denmn { -
-30 dBm: -30 derr T t
40 dBm M-“f; ‘l t fw 40 de f{ AJJ) k
e NN I 1 O O I o .
[STAT NP LTPUSPY  PYISPLLN POV A=Y LYY W I Y o] i TR, RN, PR it
60 dBm 60d
70 dBm: -70 dem:
Start 1.84 GHz 3003 pts Stop 1.87 GHz || [ start 1.89 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALi Rangelow | Rangeup | REBW | Frequency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84894 GHz -37.88 dBm -24.88 dB 1.890 GHz 1,910 GHz 100.000 kHz 1.90943 GHz 18.12 dBm -11.88 dé
1.849 GHz 1.850 GHz 200,000 kHz 1,84999 GHz -24.07 dBm -11.07 d& 1,010 GHz 1,911 GHz 200,000 kHz 1.91001 GHz -24.89 dBm -11.89 d&
1.850 GHz 1.870 GHz 100.000 kHz 1,85051 GHz 15.34 dBm -10.66 dB 1,911 GHz 1,920 GHz 1.000 MHz 1.91107 GHz -39.80 dBm -26.80 dB
g F— - — T
J L JL ) -
0:35:11 ate 10:

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

"y Spectrum A
Ref Level 23.60 dem Offset 5.60 dB Mode Auto Sweep Ref Level 23.60 dbrm  Offset 5.60 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 avgPwr
20 abHoI_fhArk AT | SPURIPIECHYELABS Baks
Line _§PURIOUS_| INE_ABS PABS Line _$PURIOUS_|LINE_ABS PAES
10 dBm 10de
0 dem - - a . Oy o - ]
-10 dem: f ] 0 dBrm
| SPURIOUS_LINE_ABS_ } ‘ ‘
20 dBm | l 20 dem: \
-30 dBm { 30 de
) K b
Lo ey MM "
-40 dBm 8 -40 dB o
-50 dBm -50 de
-60 dBm -60d
-70 dBm -70 dBm
Start 1.84 GHz 3003 pts Stop 1.87 GHz Start 1.89 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | Powerabs | Rangelow | Rangeup | RBW | Frequency | _Powerabs | ALimit
1.840 GHz 1.840 GHz 1.000 MHz 184763 GHz -31.79 dBm -18.79 dB 1.890 GHz 1,910 GHz 100.000 kHz 1.90340 GHz 2.03 dBm -27.97 dB
1.8439 GHz 1.850 GHz 200,000 kHz 1.85000 GHz -37.00 dBm -24.00 d& 1.910 GHz 1.911 GHz 200,000 kHz 1.91008 GHz -34.73 dBm -21.73 dB
1.850 GHz 1.870 GHz 100.000 kHz 1.86525 GHz 1.40 dBm -28.60 dB 1.911 GHz 1.920 GHz 1.000 MHz 1.91117 GHz -29.17 dém -16.17 dB
T - g
Date hate UL 1
Sporton International Inc. (Kunshan) Page Number : A2-16 of 23

TEL : +86-512-57900158
FCC ID : 2AFZZRA29G



SPORTON LAB.

FCC RF Test Report

Report No. : FG471506lI

Conducted Spurious Emission

FR1 N2 / 5MHz / DFT-S OFDM / BPSK

Lowest Channel / 1IRB1

Middle Channel / 1IRB1

Spectrum ) by
Ref Level 0.00 dém Offset 5.60 dB Mode auto Sweep Ref Level 0.00 dBm  Offset S5.60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgrwr @1 Avgpwr
Limit ¢heck PABS Limit ¢heck PARS
_10 dﬁH" PURIOUS JINE _ARS PARS 10 adH" PLURIOUS J INE _ARS PARS
LINE_ABS_ LINE_ABS_
-40 dam
-50 dBm -50 dBm
P ,_,_,,a'h—ﬂ .
- 1 N et hihhinees Ao P o i )
-70 dBi 70 dB
-80 dBm -80 dBm
-90 dBi -00 dB
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency Power Abs | ALimit | RangeLow | RangeUp | RBW | Frequency |  PowerAbs | ALimit
30.000 MHz 1.000 GHz 1,000 MHz 930.92204 MHz -57.92 dBm -44.92 dB 30.000 MHz 1.000 GHz 1.000 MHz 979.88256 MHz -57.83 dBm -44.83 dB
1.000 GHz 1,840 GHz 1,000 MHz 1.83979 GHz -57.52 dém -44.52 dB 1.000 GHz 1.840 GHz 1,000 MHz 1,57238 GHz -57.87 dBm -44.87 d&
1.920 GHz 3.000 GHz 1.000 MHz 2.50534 GHz -56.82 dém -43.82 dB 1.920 GHz 3.000 GHz 1.000 MHz 2.56796 GHz -56.82 dém -43.82 dB
3.000 GHz 9.000 GHz 1,000 MHz 6.92842 GHz -52.31 dBm -39.31 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.92342 GHz -52.28 dBm -39.28 dB
9.000 GHz 13,000 GHz 1,000 MHz 11.28646 GHz -56.46 dBm -43.46 dB 9.000 GHz 13.000 GHz 1.000 MHz 11,30496 GHz -56.46 dBm -43.46 dB
13.000 GHz 19.500 GHz 1,000 MHz 18.03886 GHz -53.81 dém -40.81 dB 13.000 GHz 19.500 GHz 1.000 MHz 18.01886 GHz -53.76 dBm -40.76 dB
[ | ) ( | )

Highest Channel / 1RB1

oo
sy
Ref Level 0.00 dBm Offset 5.60 d& Mode Auto Sweep
SGL Count 100/100
(@1 avgPwr
Limit Gheck PABS
-10 difiR—fPURIOUS_LINE ARS, PASS
| SPURIOUS_LINE_ABS_
20 deém
-30 dém
-40 dBm
-50 dBm
el v L I il M i
-70 dBi
-30 dém
-90 dBi
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency Power Abs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 954.15040 MHz -57.689 dBm -44.85 dB
1.000 GHz 1,840 GHz 1,000 MHz 1.21934 GHz -58.02 dBm -25.02 di
1.920 GHz 3,000 GHz 1,000 MHz 2,62770 GHz -56.74 dBm -43.74 d&
3.000 GHz 9,000 GHz 1,000 MHz 690742 GHz -52.17 dBm -39.17 dB
9.000 GHz 13,000 GHz 1,000 MHz 11,32446 GHz -56.26 dém -43.26 d&
13.000 GHz 18,500 GHz 1,000 MHz 18.02386 GHz -53.86 dBm -40.86 d&
[ | ) .-
Date: 29.JUL.2024 ¢
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saroniis. FCC RF Test Report

Report No. :

FG471506I

FR1 N2 / 5MHz / DFT-S OFDM / QPSK

Lowest Channel / 1IRB1

Middle Channel / 1IRB1

o pectrum o
Ref Level 0.00 dém Offset 5.60 dB Mode auto Sweep Ref Level 0.00 dBm  Offset S5.60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgrwr @1 Avgpwr
Limit ¢heck PABS Limit 1I|L'L'k PARS
_10 d.m.r PURIOUS JINE _ARS PARS PLURIOUS J INE _ARS PARS
R
| SPURIOUS
20 dBm
-30 dBm
40 dBm
-50 dBm -50 dBm
" . .M....-v-—n-""‘ﬂ A i AL Al P P ] . ...—-—--f"""‘"‘L P P B LV e
hossetiuery = > frrismtiber
0ds 70 dB
-80 dBm -80 dBm
-90 dBi -00 dB
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | RangeLow | RangeUp | RBW | Frequency |  PowerAbs | ALimit
30.000 MHz 1.000 GHz 1,000 MHz 903.77561 MHz -57.94 dBm -44.94 dB 30.000 MHz 1.000 GHz 1.000 MHz 980.85207 MHz -57.47 dBm -44.47 dB
1.000 GHz 1,840 GHz 1,000 MHz 1.83979 GHz -57.92 dém -44.92 dg 1.000 GHz 1.840 GHz 1,000 MHz 169958 GHz -58.07 dBm -45.07 dB
1.920 GHz 3.000 GHz 1.000 MHz 2.51002 GHz -56.70 dém -43.70 dB 1.920 GHz 3.000 GHz 1.000 MHz 2.96383 GHz -56.64 dém -43.64 dB
3.000 GHz 9.000 GHz 1,000 MHz 6.91892 GHz -52.19 dBm -39.19 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.93192 GHz -52.34 dBm -39.34 dB
9.000 GHz 13,000 GHz 1,000 MHz 10.63305 GHz -56.38 dBm -43.38 dB 9.000 GHz 13.000 GHz 1.000 MHz 1264879 GHz -56.48 dBm -43.48 dB
13.000 GHz 19.500 GHz 1,000 MHz 18.03886 GHz -53.84 dBém -40.84 dB 13.000 GHz 19.500 GHz 1.000 MHz 18.00287 GHz -53.60 dBm -40.60 dB
[ | ) .- ( | ) ) e
a ate: 29.JUL.2024 09:4d:14

Highest Channel / 1RB1

P &
Ref Level 0.00 dBm Offset 5.60 d& Mode Auto Sweep
SGL Count 100/100
(@1 avgPwr
Limit Gheck
-10 difiR—fPURIOUS_LINE ARS, PABS
| SPURIOUS_LINE_ABS_
20 deém
-30 dém
-40 dBm
-50 dBm
fesertimple L —
-70 dBi
-30 dém
-90 dBi
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 988.60820 MHz -57.95 dBm -44.95 dB
1.000 GHz 1,840 GHz 1,000 MHz 1.61100 GHz -57.56 dBm -24.66 dB
1.920 GHz 3,000 GHz 1,000 MHz 2,53521 GHz -56.97 dém -43.87 d&
3.000 GHz 9,000 GHz 1,000 MHz 692242 GHz -52.25 dBm -39.25 dB
9.000 GHz 13,000 GHz 1,000 MHz 11,30046 GHz -56.32 dém -43.32 d&
13.000 GHz 18,500 GHz 1,000 MHz 16.39049 GHz -53.86 dBm -40.86 d&

]
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Sporton International Inc. (Kunshan)
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saroniis. FCC RF Test Report

Report No. : FG471506lI

FR1 N2/ 15MHz / DFT-S OFDM / BPSK

Lowest Channel / 1IRB1

Middle Channel / 1IRB1

Spectrur

Ref Level 0.00 dém Offset 5.60 dB
SGL Count 100/100

Mode Auto Sweep

pectrum

Ref Level 0.00 dBm
SGL Count 100,100

Offset 5.60 de Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit ¢heck Limit Tluuk PARS
INE_ARS PLURIOUS J INE _ARS PARS

10 AdRE JI"IH'U('III"‘

-50 dBm
,--—-‘I b i AR n-\—-ﬂ N ~
Prn T enidili - P Homs ad A
-70 dB
-80 dBm
-00 dB
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit RangeLow | RangeUp | RBW | Frequency |  PowerAbs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 994.42529 MHz -57.94 dBm -44.94 dB 30.000 MHz 1.000 GHz 1.000 MHz 981,33683 MHz -57.82 dbm -44.82 dB
1.000 GHz 1,840 GHz 1,000 MHz 1,83979 GHz -54.70 dBm -41.79 d& 1.000 GHz 1.840 GHz 1,000 MHz 1,57490 GHz -57.91 dBm -44.01 d&
1.820 GHz 3,000 GHz 1.000 MHz 2.62087 GHz -56.73 dBm -43.73 d& 1.820 GHz 3.000 GHz 1.000 MHz 296851 GHz -56.77 dBm -43.77 d&
3.000 GHz 9,000 GHz 1.000 MHz 6.87843 GHz -52.36 dBm -39.36 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.92942 GHz -52.23 dbm -39.23 dB
9.000 GHz 13,000 GHz 1.000 MHz 11,20096 GHz -56.28 dBm -43.28 dB 9.000 GHz 13,000 GHz 1.000 MHz 1265429 GHz -56.33 dBm -43.33 dB
13.000 GHz 18,500 GHz 1.000 MHz 18.37184 GHz -53.80 dBm -40.80 d& 13.000 GHz 15.500 GHz 1.000 MHz 18.03036 GHz -53.58 dBm -40.58 dg
( | J b wa ( | ) b wa
ate a ate: 29.JUL.2024
pectrum [
Ref Level 0.00 dBm Offset 5.60 d& Mode Auto Sweep
SGL Count 100/100
(@1 avgPwr
Limit Gheck
-10 difiR—fPURIOUS_LINE ARS, PASS
| SPURIOUS_LINE_ABS_
20 deém
-30 dém
-40 dBm
-50 dBm
Loiarerfhyterslie, MMM P A o il P ey
708 NA
-30 dém
-390 dBi
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 994.91004 MHz -57.61 dBm -44.81 dB
1.000 GHz 1,840 GHz 1,000 MHz 1.60135 GHz -57.98 dBm -24.88 di
1.920 GHz 3,000 GHz 1,000 MHz 2,99190 GHz -56.61 dBm -43.61 d&
3.000 GHz 9,000 GHz 1,000 MHz 691942 GHz -52.29 dBm -35.26 dB
9.000 GHz 13,000 GHz 1,000 MHz 12,67079 GHz -56.37 dém -43.37 d&
13.000 GHz 18,500 GHz 1,000 MHz 18.02736 GHz -53.76 dBm -40.76 dg
( | J -
10
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saroniis. FCC RF Test Report

Report No. : FG471506lI

FR1 N2 / 15MHz / DFT-S OFDM / QPSK

Lowest Channel / 1IRB1

Middle Channel / 1IRB1

ry pectrum ry
Ref Level 0.00 dém Offset 5.60 dB Mode auto Sweep Ref Level 0.00 dBm  Offset S5.60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgrwr @1 Avgpwr
Limit ¢heck PABS Limit 1I|L'L'k PARS
_10 d.m.r PURIOUS JINE _ARS PARS PLURIOUS J INE _ARS PARS
R
| SPURIOUS
-20 dBm
-30 dBm
-40 dBm
-50 dBm -50 dBm
- prans— -_“1__ et Ao ANV e | e g P PR PA
sty "
-70 dBi -70 dB
-80 dBm -80 dBm
-90 dBi -00 dB
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Range Up RBW | Frequency Power Abs ALimit | Range Low |  Range Up RBW | Frequency |  PowerAbs | ALimit
30.000 MHz 1.000 GHz 1,000 MHz 959.03798 MHz -57.94 dBm -44.94 dB 30.000 MHz 1.000 GHz 1.000 MHz 957.09895 MHz -57.68 dBm -44.68 dB
1.000 GHz 1,840 GHz 1,000 MHz 1.83979 GHz -54.96 dém -41.96 d& 1.000 GHz 1.840 GHz 1,000 MHz 183979 GHz -55.47 dBm -42.47 dB
1.920 GHz 3.000 GHz 1.000 MHz 2.49167 GHz -56.48 dém -43.48 dB 1.920 GHz 3.000 GHz 1.000 MHz 2.51146 GHz -56.65 dém -43.65 dB
3.000 GHz 9.000 GHz 1,000 MHz 6.91992 GHz -52.42 dBm -39.42 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.91242 GHz -52.29 dBm -39.29 dB
9.000 GHz 13,000 GHz 1,000 MHz 11.30796 GHz -56.24 dBm -43.24 dB 9.000 GHz 13.000 GHz 1.000 MHz 11,31046 GHz -56.37 dBm -43.37 dB
13.000 GHz 19.500 GHz 1,000 MHz 18.02686 GHz -53.66 dBm -40.66 dB 13.000 GHz 19.500 GHz 1.000 MHz 18.03586 GHz -53.73 dBm -40.73 dB
[ | ) .- ( | ) ) e
10:24:5 ate: 29.JUL.2024 09:58:50

Highest Channel / 1RB1

p: um

Ref Level 0.00 dém Offset 5.60 dB

Mode Auto Sweep

SGL Count 100/100

(@1 avgPwr

Limit Gheck
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-10 difR—FLURIOUS,

| SPURIOUS_LINE_ABS_
20 deém

-30 dém
-40 dBm
-50 dBm
o M‘MM A B B e e e di
-70 dBi
-30 dém
-90 dBi
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low |  Range Up RBW | Frequency Power Abs ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 942,55622 MHz -57.79 dBm -44.75 dB
1.000 GHz 1,840 GHz 1,000 MHz 1.61688 GHz -57.87 dém -24.87 di
1.920 GHz 3,000 GHz 1,000 MHz 2,51542 GHz -56.69 dBm -43.6% d&
3.000 GHz 9,000 GHz 1,000 MHz 6.94492 GHz -52.25 dBm -39.25 dB
9.000 GHz 13,000 GHz 1,000 MHz 11,30246 GHz -56.42 dém -43.42 d&
13.000 GHz 18,500 GHz 1,000 MHz 18.01386 GHz -53.79 dBm -40.7% dg
( | J -

NA
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Report No. : FG471506lI

FR1 N2 / 20MHz / DFT-S OFDM / BPSK

Lowest Channel / 1IRB1

Middle Channel / 1IRB1

Ref Level 0.00 dém Offset 5.60 dB
SGL Count 100/100

Mode Auto Sweep

pectrum

Ref Level 0.00 dBm
SGL Count 100,100

Offset 5.60 de

Mode Auto Sweep

TEL : +86-512-57900158
FCC ID : 2AFZZRA29G
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Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | RangeLow | RangeUp | RBW | Frequency |  PowerAbs | ALimit
30.000 MHz 1,000 GHz 1,000 MHz 953.22089 MHz -57.87 dBm -44.87 dB 30.000 MHz 1.000 GHz 1.000 MHz 94546477 MHz -57.52 dbm -44.52 dB
1.000 GHz 1,840 GHz 1,000 MHz 1.83979 GHz -55.05 dém -42.05 d& 1.000 GHz 1.840 GHz 1,000 MHz 1,77052 GHz -57.91 dBm -44.01 d&
1.820 GHz 3,000 GHz 1,000 MHz 2.52478 GHz -56.87 dBm -43.87 d& 1.820 GHz 3.000 GHz 1.000 MHz 2,63850 GHz -56.62 dBm -43.62 di
3.000 GHz 9,000 GHz 1,000 MHz 6.92842 GHz -52.37 dBm -39.37 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.91142 GHz -52.30 dBm -39.30 dB
9.000 GHz 13,000 GHz 1,000 MHz 11,3044 GHz -56.33 dém -43.33 d& 9.000 GHz 13,000 GHz 1.000 MHz 1065954 GHz -56.41 dBm -43.41 dB
13.000 GHz 18,500 GHz 1,000 MHz 18.02736 GHz -53.79 dBm -40.7% dg 13.000 GHz 15.500 GHz 1.000 MHz 18.03136 GHz -53.71 dBm -40.71 dg
( | J - ( | ) b wa
10:36:48 ate: 29.JUL.2024
pectrum [
Ref Level 0.00 dBm Offset 5.60 d& Mode Auto Sweep
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-30 dém
-390 dBi
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 956.12944 MHz -57.76 dBm -44.76 dB
1.000 GHz 1,840 GHz 1,000 MHz 1.55139 GHz -58.05 dBm -45.05 di
1.920 GHz 3,000 GHz 1,000 MHz 1.92018 GHz -47.92 dém -34.92 de
3.000 GHz 9,000 GHz 1,000 MHz 6.91142 GHz -52.08 dBm -35.08 dB
9.000 GHz 13,000 GHz 1,000 MHz 11.27247 GHz -56.33 dém -43.33 d&
13.000 GHz 18,500 GHz 1,000 MHz 18.04136 GHz -53.94 dBm -40.84 dg
( | J -
10:49:5
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Report No. : FG471506lI

FR1 N2 / 20MHz / DFT-S OFDM / QPSK

Lowest Channel / 1IRB1

Middle Channel / 1IRB1

ry pectrum ry
Ref Level 0.00 dém Offset 5.60 dB Mode auto Sweep Ref Level 0.00 dBm  Offset S5.60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgrwr @1 Avgpwr
Limit ¢heck PABS Limit 1I|L'L'k PARS
_10 d.m.r PURIOUS JINE _ARS PARS PLURIOUS J INE _ARS PARS
R
| SPURIOUS
-20 dBm
-30 dBm
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Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | RangeLow | RangeUp | RBW | Frequency |  PowerAbs | ALimit
30.000 MHz 1.000 GHz 1,000 MHz 938.67816 MHz -57.87 dBm -44.87 dB 30.000 MHz 1.000 GHz 1.000 MHz B833.48576 MHz -57.87 dBm -44.87 dB
1.000 GHz 1,840 GHz 1,000 MHz 1.83979 GHz -54.00 dém -41.00 dg 1.000 GHz 1.840 GHz 1,000 MHz 144510 GHz -57.94 dBm -44.94 dg
1.920 GHz 3.000 GHz 1.000 MHz 2.96887 GHz -56.85 dém -43.85 dB 1.920 GHz 3.000 GHz 1.000 MHz 2.48447 GHz -56.86 dém -43.86 dB
3.000 GHz 9.000 GHz 1,000 MHz 6.90892 GHz -52.29 dBm -39.29 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.93192 GHz -52.33 dBm -39.33 dB
9.000 GHz 13,000 GHz 1,000 MHz 12.64379 GHz -56.30 dBm -43.30 dB 9.000 GHz 13.000 GHz 1.000 MHz 11,29896 GHz -56.30 dBm -43.30 dB
13.000 GHz 19.500 GHz 1,000 MHz 17.72239 GHz -53.80 dBém -40.80 dB 13.000 GHz 19.500 GHz 1.000 MHz 16.38799 GHz -53.76 dBm -40.76 dB
[ | ) .- ( | ) ) e
10 ate: 29.JUL.2024 10:47:28

Highest Channel / 1RB1
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Ref Level 0.00 dém Offset 5.60 dB
SGL Count 100/100

Mode Auto Sweep
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Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 888.26337 MHz -57.74 dBm -44.74 dB
1.000 GHz 1,840 GHz 1,000 MHz 1.45484 GHz -57.94 dBm -44.94 di
1.920 GHz 3,000 GHz 1,000 MHz 1.92018 GHz -48.11 dém -35.11 dB
3.000 GHz 9,000 GHz 1,000 MHz 6.88193 GHz -52.28 dBm -35.28 dB
9.000 GHz 13,000 GHz 1,000 MHz 10.65604 GHz -56.47 dém -43.47 d&
13.000 GHz 18,500 GHz 1,000 MHz 16.38399 GHz -53.69 dBm -40.6% d&
[ | ) .-
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o ss. FCC RF Test Report Report No. : FG471506I

Frequency Stability

Test Conditions FR1 N2 (QPSK) / Middle Channel Limit
BW 20MHz Note 2.
Temperature (°C) VE)\I/:)&Il?)e Deviation Result
(Ppm)
50 Normal Voltage 0.0003
40 Normal Voltage 0.0011
30 Normal Voltage 0.0029
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0004
0 Normal Voltage 0.0019
-10 Normal Voltage 0.0027 PASS
-20 Normal Voltage 0.0013
-30 Normal Voltage 0.0008
20 Maximum Voltage 0.0013
20 Normal Voltage 0.0005
20 Battery End Point 0.0017
Note:
1. Normal Voltage =3.91 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.3 V.
2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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samranis. FCC RF Test Report

Report No. : FG471506l

Software Version: 23.06.1602

FR1 N5-SCS 15k (ANT 1)

Transmitter Conducted Output Power And ERP, (Gt - Lc)=-4.0dBi

NR Band| SCS |[BandWidth| Arfcn |Freq(MHz) Modulation RB |Conducted Power(dBm)|ERP(dBm)|ERP(W)
5 15 20 166800 834 DFT-s-OFDM PI1/2 BPSK|50@25 24.32 18.17 0.0656
5 15 20 166800 834 DFT-s-OFDM PI/2 BPSK| 1@1 24.22 18.07 | 0.0641
5 15 20 166800 834 DFT-s-OFDM PI/2 BPSK|1@104 24.27 18.12 | 0.0649
5 15 20 166800 834 DFT-s-OFDM QPSK |50@25 24.37 18.22 0.0664
5 15 20 166800 834 DFT-s-OFDM QPSK l1@1 24.11 17.96 0.0625
5 15 20 166800 834 DFT-s-OFDM QPSK |1@104 24.2 18.05 | 0.0638
5 15 20 166800 834 DFT-s-OFDM 16 QAM |50@25 23.32 17.17 0.0521
5 15 20 166800 834 DFT-s-OFDM 16 QAM | 1@1 23.34 17.19 0.0524
5 15 20 166800 834 DFT-s-OFDM 16 QAM |1@104 23.4 17.25 0.0531
5 15 20 166800 834 DFT-s-OFDM 64 QAM (50@25 21.81 15.66 | 0.0368
5 15 20 166800 834 DFT-s-OFDM 64 QAM | 1@1 21.86 15.71 0.0372
5 15 20 166800 834 DFT-s-OFDM 64 QAM |1@104 21.89 15.74 0.0375
5 15 20 166800 834 DFT-s-OFDM 256 QAM (50@25 19.97 13.82 | 0.0241
5 15 20 166800 834 DFT-s-OFDM 256 QAM | 1@1 19.74 13.59 | 0.0229
5 15 20 166800 834 DFT-s-OFDM 256 QAM (1@104 19.89 13.74 | 0.0237
5 15 20 166800 834 CP-OFDM QPSK 53@26 22.76 16.61 | 0.0458
5 15 20 166800 834 CP-OFDM QPSK 1@1 22.61 16.46 | 0.0443
5 15 20 166800 834 CP-OFDM QPSK 1@104 22.66 16.51 | 0.0448
5 15 20 167300 836.5 |DFT-s-OFDM PI1/2 BPSK|50@25 24.46 18.31 0.0678
5 15 20 167300 | 836.5 |DFT-s-OFDM PI/2 BPSK| 1@1 24.23 18.08 | 0.0643
5 15 20 167300 | 836.5 |DFT-s-OFDM PI/2 BPSK|1@104 24.23 18.08 | 0.0643
5 15 20 167300 | 836.5 DFT-s-OFDM QPSK  |50@25 24.36 18.21 | 0.0662
5 15 20 167300 836.5 DFT-s-OFDM QPSK 1@1 24.15 18 0.0631
5 15 20 167300 836.5 DFT-s-OFDM QPSK |1@104 24.17 18.02 0.0634
5 15 20 167300 | 836.5 DFT-s-OFDM 16 QAM (50@25 23.35 17.2 0.0525
5 15 20 167300 | 836.5 DFT-s-OFDM 16 QAM | 1@1 23.38 17.23 | 0.0528
5 15 20 167300 836.5 DFT-s-OFDM 16 QAM |1@104 23.48 17.33 0.0541
5 15 20 167300 | 836.5 DFT-s-OFDM 64 QAM (50@25 21.82 15.67 | 0.0369
5 15 20 167300 836.5 DFT-s-OFDM 64 QAM | 1@1 21.91 15.76 0.0377
5 15 20 167300 | 836.5 DFT-s-OFDM 64 QAM (1@104 21.98 15.83 | 0.0383
5 15 20 167300 | 836.5 |DFT-s-OFDM 256 QAM |50@25 19.99 13.84 | 0.0242
5 15 20 167300 | 836.5 |DFT-s-OFDM 256 QAM | 1@1 19.79 13.64 |0.0231
5 15 20 167300 | 836.5 |DFT-s-OFDM 256 QAM |1@104 19.87 13.72 | 0.0236
5 15 20 167300 | 836.5 CP-OFDM QPSK 53@26 22.84 16.69 | 0.0467
5 15 20 167300 | 836.5 CP-OFDM QPSK 1@1 22.76 16.61 | 0.0458
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5 15 20 167300 836.5 CP-OFDM QPSK 1@104 22.63 16.48 0.0445
5 15 20 167800 839 DFT-s-OFDM PI/2 BPSK|50@25 24.4 18.25 | 0.0668
5 15 20 167800 839 DFT-s-OFDM PI/2 BPSK| 1@1 24.17 18.02 | 0.0634
5 15 20 167800 839 DFT-s-OFDM PI1/2 BPSK|1@104 24.21 18.06 0.0640
5 15 20 167800 839 DFT-s-OFDM QPSK  |50@25 24.34 18.19 | 0.0659
5 15 20 167800 839 DFT-s-OFDM QPSK | 1@1 241 17.95 |0.0624
5 15 20 167800 839 DFT-s-OFDM QPSK |1@104 24.12 17.97 0.0627
5 15 20 167800 839 DFT-s-OFDM 16 QAM (50@25 23.35 17.2 0.0525
5 15 20 167800 839 DFT-s-OFDM 16 QAM | 1@1 23.32 17.17 | 0.0521
5 15 20 167800 839 DFT-s-OFDM 16 QAM |1@104 23.39 17.24 0.0530
5 15 20 167800 839 DFT-s-OFDM 64 QAM (50@25 21.86 15.71 | 0.0372
5 15 20 167800 839 DFT-s-OFDM 64 QAM | 1@1 21.86 15.71 0.0372
5 15 20 167800 839 DFT-s-OFDM 64 QAM |1@104 21.94 15.79 0.0379
5 15 20 167800 839 DFT-s-OFDM 256 QAM (50@25 19.99 13.84 | 0.0242
5 15 20 167800 839 DFT-s-OFDM 256 QAM | 1@1 19.84 13.69 |0.0234
5 15 20 167800 839 DFT-s-OFDM 256 QAM |1@104 19.82 13.67 0.0233
5 15 20 167800 839 CP-OFDM QPSK 53@26 22.84 16.69 | 0.0467
5 15 20 167800 839 CP-OFDM QPSK 1@1 22.6 16.45 | 0.0442
5 15 20 167800 839 CP-OFDM QPSK 1@104 22.61 16.46 0.0443
5 15 5 165300 826.5 |DFT-s-OFDM PI/2 BPSK| 1@1 24.19 18.04 0.0637
5 15 5 165300 826.5 DFT-s-OFDM QPSK l1@1 24.12 17.97 0.0627
5 15 5 165300 826.5 DFT-s-OFDM 16 QAM | 1@1 23.33 17.18 0.0522
5 15 5 167300 836.5 |DFT-s-OFDM PI/2 BPSK| 1@1 24.19 18.04 0.0637
5 15 5 167300 836.5 DFT-s-OFDM QPSK 1@1 24.07 17.92 0.0619
5 15 5 167300 836.5 DFT-s-OFDM 16 QAM | 1@1 23.44 17.29 0.0536
5 15 5 169300 846.5 |DFT-s-OFDM PI/2 BPSK| 1@1 24.25 18.1 0.0646
5 15 5 169300 846.5 DFT-s-OFDM QPSK 1@1 24.18 18.03 0.0635
5 15 5 169300 | 846.5 DFT-s-OFDM 16 QAM | 1@1 23.45 17.3 0.0537
5 15 10 165800 829 DFT-s-OFDM PI/2 BPSK| 1@1 24.24 18.09 0.0644
5 15 10 165800 829 DFT-s-OFDM QPSK 1@1 24.17 18.02 0.0634
5 15 10 165800 829 DFT-s-OFDM 16 QAM | 1@1 23.36 17.21 0.0526
5 15 10 167300 836.5 |DFT-s-OFDM PI/2 BPSK| 1@1 24.31 18.16 0.0655
5 15 10 167300 836.5 DFT-s-OFDM QPSK 1@1 24.16 18.01 0.0632
5 15 10 167300 836.5 DFT-s-OFDM 16 QAM | 1@1 23.52 17.37 0.0546
5 15 10 168800 844 DFT-s-OFDM PI/2 BPSK| 1@1 24.33 18.18 0.0658
5 15 10 168800 844 DFT-s-OFDM QPSK | 1@1 24.2 18.05 | 0.0638
5 15 10 168800 844 DFT-s-OFDM 16 QAM | 1@1 23.45 17.3 0.0537
5 15 15 166300 831.5 |DFT-s-OFDM PI/2 BPSK| 1@1 24.24 18.09 0.0644
5 15 15 166300 831.5 DFT-s-OFDM QPSK 1@1 24.2 18.05 0.0638
5 15 15 166300 8315 DFT-s-OFDM 16 QAM | 1@1 23.39 17.24 0.0530
5 15 15 167300 836.5 |DFT-s-OFDM PI/2 BPSK| 1@1 24.2 18.05 0.0638
5 15 15 167300 836.5 DFT-s-OFDM QPSK 1@1 24.13 17.98 0.0628
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5 15 15 167300 | 836.5 DFT-s-OFDM 16 QAM | 1@1 23.38 17.23 0.0528
5 15 15 168300 | 8415 |DFT-s-OFDM PI/2 BPSK| 1@1 24.22 18.07 0.0641
5 15 15 168300 | 841.5 DFT-s-OFDM QPSK l@1 24.15 18 0.0631
5 15 15 168300 | 841.5 DFT-s-OFDM 16 QAM | 1@1 23.39 17.24 | 0.0530
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Frequency Stability

NR SCS Bandwidth Arfcn Freq Modulation RB Deviation Verdict Environment
Band (kHz) (MHz) (MHz) (ppm)

DFT-s-

5 15 20 167300 836.5 OFDM 100@0 -0.0049 PASS NV
QPSK
DFT-s-

5 15 20 167300 836.5 OFDM 100@0 -0.0027 PASS LV
QPSK
DFT-s-

5 15 20 167300 836.5 OFDM 100@0 0.0011 PASS HV
QPSK
DFT-s-

5 15 20 167300 836.5 OFDM 100@0 0.0045 PASS -30°C
QPSK
DFT-s-

5 15 20 167300 836.5 OFDM 100@0 -0.0028 PASS -20°C
QPSK
DFT-s-

5 15 20 167300 836.5 OFDM 100@0 0.0021 PASS -10C
QPSK
DFT-s-

5 15 20 167300 836.5 OFDM 100@0 0.0064 PASS 0C
QPSK
DFT-s-

5 15 20 167300 836.5 OFDM 100@0 -0.0037 PASS 10C
QPSK
DFT-s-

5 15 20 167300 836.5 OFDM 100@0 -0.0039 PASS 20°C
QPSK
DFT-s-

5 15 20 167300 836.5 OFDM 100@0 -0.0046 PASS 30C
QPSK
DFT-s-

5 15 20 167300 836.5 OFDM 100@0 -0.0028 PASS 40°C
QPSK
DFT-s-

5 15 20 167300 836.5 OFDM 100@0 0.0034 PASS 50°C
QPSK
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Peak to Average Ratio
NR SCS Bandwidth Arfcn Freq Modulation RB Result Limit Verdict
Band (kHz) (MHz) (MHz) (dB) (dB)
DFT-s-
5 15 20 167300 836.5 OFDM PI/2 100@0 4.18 13 PASS
BPSK
DFT-s-
5 15 20 167300 836.5 OFDM PI/2 1@0 3.98 13 PASS
BPSK
DFT-s-
5 15 20 167300 836.5 OFDM 100@0 5.21 13 PASS
QPSK
DFT-s-
5 15 20 167300 836.5 OFDM 1@0 4.41 13 PASS
QPSK
Sporton International Inc. (Kunshan) Page Number : A3-5 of 26

TEL : +86-512-57900158
FCC ID : 2AFZZRA29G



samranis. FCC RF Test Report Report No. : FG471506I
N5(20M)_DFT-s-OFDM_PI_2- N5(20M)_DFT-s-OFDM_PI_2-
BPSK_Outer_Full_Mid_CH BPSK _Edge 1RB_Left Mid CH
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Occupied Bandwidth

NR SCS Bandwidth Arfen Freq Modulation RB OBW 26dB BW
Band (kHz) (MHz) (MHz) (MHz) (MHz)

5 15 5 167300 836.5 CFSSEEM 25@0 4.4624 4.929

5 15 5 167300 836.5 Cfé%';?ﬂ"" 25@0 4.4716 4.899

5 15 5 167300 836.5 C&‘%’Z‘?AM 25@0 4.4904 5.312

5 15 5 167300 836.5 ggéoQFE,\“A" 25@0 4.4576 4.825

5 15 10 167300 836.5 CF(’?‘SQ?M 52@0 9.2562 9.705

5 15 10 167300 836.5 Cfé%';'fﬂ"" 52@0 9.27 9.703

5 15 10 167300 836.5 C&%’m\" 52@0 9.2785 9.701

5 15 10 167300 836.5 ggéogm" 52@0 9.2645 9.725

5 15 15 167300 836.5 C'SSQEM 79@0 14.064 14.72

5 15 15 167300 836.5 Cfé%i'i/l"" 79@0 14.105 14.7

5 15 15 167300 836.5 C&%’Z’fﬂ"" 79@0 14.12 14.65

5 15 15 167300 836.5 %Eéogm" 79@0 14.104 14.7

5 15 20 167300 836.5 CF(’?'S;EM 106@0 18.893 19.71

5 15 20 167300 836.5 Cfé%i'iﬂ“" 106@0 18.909 19.63

5 15 20 167300 836.5 C&%’Z?AM 106@0 18.902 19.57

5 15 20 167300 836.5 gzéogm" 106@0 18.923 19.72
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N5(5M)_CP- N5(5M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH
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N5(10M)_CP- N5(10M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH
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N5(10M)_CP-OFDM_64 N5(10M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH
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N5(15M)_CP- N5(15M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

[Spectrum Anaiyzer |
(Occupied BY

KEYSIGHT It
BT e ot

Scale/Div 10.0 B Ref Value 30.00 dBm

Bideo BW 470,00 kHz* Span 30 Mz, SVideo B 47000 kHz'
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Sweep 167 ms (1001 pis)
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N5(15M)_CP-OFDM_64 N5(15M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Ref Lyl Offset 24.60 8
Scale/Div 10.0 B Ref Value 30.00 dBm

Video BW 470,00 kHz' Span 30 M| Tuideo BW 4T0.00 kHz'
Sweep 1.67 ms (1001 pts)
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Sweep 167 ms (1001 pis)

Oooupied Band

Total Pawer
Tra
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N5(20M)_CP- N5(20M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

[Spectrum Anaiyzer |
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Conducted Spurious Emissions

NR SCS Bandwidth Arfen Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)

DFT-s-

5 15 5 165300 826.5 OFDM 1@0 see graph
BPSK
DFT-s-

5 15 5 165300 826.5 OFDM 1@0 see graph PASS
BPSK
DFT-s-

5 15 5 165300 826.5 OFDM 1@0 see graph
QPSK
DFT-s-

5 15 5 165300 826.5 OFDM 1@0 see graph PASS
QPSK
DFT-s-

5 15 5 167300 836.5 OFDM 1@0 see graph
BPSK
DFT-s-

5 15 5 167300 836.5 OFDM 1@0 see graph PASS
BPSK
DFT-s-

5 15 5 167300 836.5 OFDM 1@0 see graph
QPSK
DFT-s-

5 15 5 167300 836.5 OFDM 1@0 see graph PASS
QPSK
DFT-s-

5 15 5 169300 846.5 OFDM 1@0 see graph
BPSK
DFT-s-

5 15 5 169300 846.5 OFDM 1@0 see graph PASS
BPSK
DFT-s-

5 15 5 169300 846.5 OFDM 1@0 see graph
QPSK
DFT-s-

5 15 5 169300 846.5 OFDM 1@0 see graph PASS
QPSK
DFT-s-

5 15 15 166300 8315 OFDM 1@0 see graph
BPSK
DFT-s-

5 15 15 166300 8315 OFDM 1@0 see graph PASS
BPSK
DFT-s-

5 15 15 166300 831.5 OFDM 1@0 see graph
QPSK
DFT-s-

5 15 15 166300 831.5 OFDM 1@0 see graph PASS
QPSK
DFT-s-

5 15 15 167300 836.5 OFDM 1@0 see graph
BPSK
DFT-s-

5 15 15 167300 836.5 OFDM 1@0 see graph PASS
BPSK
DFT-s-

5 15 15 167300 836.5 OFDM 1@0 see graph
QPSK
DFT-s-

5 15 15 167300 836.5 OFDM 1@0 see graph PASS
QPSK
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5 15 15 168300 841.5 OFDM 1@0 see graph ---

5 15 15 168300 841.5 OFDM 1@0 see graph PASS

5 15 15 168300 841.5 OFDM 1@0 see graph ---

5 15 15 168300 841.5 OFDM 1@0 see graph PASS

5 15 20 166800 834.0 OFDM 1@0 see graph ---

5 15 20 166800 834.0 OFDM 1@0 see graph PASS

5 15 20 166800 834.0 OFDM 1@0 see graph ---

5 15 20 166800 834.0 OFDM 1@0 see graph PASS

5 15 20 167300 836.5 OFDM 1@0 see graph ---

5 15 20 167300 836.5 OFDM 1@0 see graph PASS

5 15 20 167300 836.5 OFDM 1@0 see graph ---

5 15 20 167300 836.5 OFDM 1@0 see graph PASS

5 15 20 167800 839.0 OFDM 1@0 see graph ---

5 15 20 167800 839.0 OFDM 1@0 see graph PASS

5 15 20 167800 839.0 OFDM 1@0 see graph ---

5 15 20 167800 839.0 OFDM 1@0 see graph PASS
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N5(5M)_DFT-s- N5(5M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left Low CH OFDM_QPSK_Edge 1RB_Left Low CH
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N5(5M)_DFT-s- N5(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left High CH OFDM_QPSK_Edge 1RB_Left High_CH
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N5(15M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Mid_CH
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N5(20M)_DFT-s- N5(20M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left Low CH OFDM_QPSK_Edge 1RB_Left Low CH
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